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For Futura Solar, LLC Report No. 03-08-0506

Figure 2. Air temperatures recorded during first thermal efficiency test.

Thermal Efficiency test 1
Sawtooth Roof Collector 2003-Sep-02

60 T T 140
[ —— outlet-front ]
55 | outlet-mid + 130
[ ——outlet-rear .
L ——65"level 1
50 48" level + 120
F ——32"level i
45 +— ——16"level ]
- —— Ambient air T 110
& 40 | £
2 1.0 SCFMft2 +100 ©
=] S
'E 35 - i .E
8 +9 8
§ 30 5
[ ] [
-+ 80
25 + .
20 *WWWWWWWWWW E, 70
15 - - 60
10 | | | | 150
14:00 15:00 16:00 17:00 18:00 19:00

Time



